
 

 

Baradine WTP 

Filter Inspection 

NSW Health / Warrumbungle Shire Council 
 

JUNE 2020 

 

ABN 16 602 201 552 

 



 

 

Baradine WTP 

Filter Inspection Page i 

 

Document History and Status 

Project Title Baradine WTP Filter Inspection 

Project No. 5397 

File Location  
P:\NSW Health\5397 - Drinking Water and Fluoride Improvement Projects\2. Tasks\VAR3 - 
Baradine WTP Assessments\Baradine WTP Filter Inspection Report  

 

 

 

Issue Version Issue Date Author Review Approved by 

A Draft 03/06/2020 
Michael Carter & 
Joshua Tarjanyi 

Anthony Blair  Michael Carter 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

Baradine WTP 

Filter Inspection Page i 

 

Contents 

1 BACKGROUND .......................................................................................................................................... 1 

1.1 Project Scope .................................................................................................................................... 1 

1.2 Plant Overview ................................................................................................................................... 1 

1.3 Existing Filter Design ......................................................................................................................... 3 

2 FILTER OPERATIONAL DATA REVIEW ................................................................................................... 5 

2.1 Data ................................................................................................................................................... 5 

2.2 Data Assessment Summary .............................................................................................................. 5 

2.3 Commentary on Filtration Critical Control Point ................................................................................ 6 

2.4 Filter Performance Data ..................................................................................................................... 7 

2.5 Health Based Targets ...................................................................................................................... 11 

3 FILTER INSPECTION .............................................................................................................................. 14 

3.1 Overview .......................................................................................................................................... 14 

3.2 General observations ....................................................................................................................... 14 

3.3 Pre-treatment chemical dose rates and conditions ......................................................................... 15 

3.4 Filter Operation ................................................................................................................................ 15 

3.5 Media Condition ............................................................................................................................... 17 

3.6 Filter outlet flow control .................................................................................................................... 22 

4 CONCLUSIONS & RECOMMENDATIONS ............................................................................................. 23 

4.1 Summary of Data ............................................................................................................................. 23 

4.2 Summary of Filter Inspection ........................................................................................................... 23 

4.3 Recommendations and Opportunities ............................................................................................. 24 

5 REFERENCES ......................................................................................................................................... 25 

 

Figures 

FIGURE 1-1: BARADINE WATER SUPPLY SYSTEM (AECOM, 2014) ........................................................... 2 

FIGURE 2-1: BARADINE WTP FILTRATION CCP (PRIOR TO JUNE 2018) ................................................... 6 

FIGURE 2-2: BARADINE WTP CCP PROCEDURES (PRIOR TO JUNE 2018) ............................................... 6 

FIGURE 2-3: BARADINE WTP FILTRATION CCP (EFFECTIVE JUNE 2018) ................................................. 7 

FIGURE 2-4: BARADINE WTP CCP PROCEDURES (EFFECTIVE JUNE 2018) ............................................ 7 

FIGURE 2-5: FILTERED WATER TURBIDITY (JANUARY 2015 - NOVEMBER 2019) .................................... 8 

FIGURE 2-6: IRON AND MANGANESE DEFINED IN THE 1999 BARADINE WTP DESIGN 

SPECIFICATION (DPWS, 1999) ........................................................................................................................ 9 

FIGURE 2-7: FILTERED WATER TURBIDITY PROFILES (JANUARY 2015 – NOVEMBER 2019) ................ 9 

FIGURE 2-8: TURBIDITY COMPARISON FOR RAW, SETTLED AND FILTERED WATER ......................... 10 



 

 

Baradine WTP 

Filter Inspection Page ii 

 

FIGURE 2-9: WSAA LOG CREDIT AND PERFORMANCE REQUIREMENTS .............................................. 12 

FIGURE 3-1: FILTER BACKWASH TURBIDITY PROFILE ............................................................................. 16 

FIGURE 3-2: FILTER BACKWASH SAMPLES COLLECTED FOR TURBIDITY PROFILING ........................ 16 

FIGURE 3-3: FILTER MEDIA SAMPLING LOCATIONS ................................................................................. 17 

FIGURE 3-4: VIEW FROM FILTER ACCESS HOLE ACROSS FILTER MEDIA SURFACE WITH WALL 

SCOURING OBSERVED. ................................................................................................................................ 18 

FIGURE 3-5: FILTER NOZZLE EXPOSED WITH COAL WITH GRAVEL AND MEDIA INTERMIXING ......... 18 

FIGURE 3-6: FILTER MEDIA SOAKED AND WASHED WITH ACID (LEFT TO RIGHT: BEGINNING TO 

END OF WASHING) ......................................................................................................................................... 19 

FIGURE 3-7: FILTER SAND AND COAL FOUND IN FILTER UNDERDRAIN ................................................ 20 

FIGURE 3-8: FILTER MEDIA IN SLUDGE LAGOON ...................................................................................... 20 

FIGURE 3-9: UNDERDRAIN FLOOR JOINT FAILURE AND CRACKING ...................................................... 21 

FIGURE 3-10: SVI TESTING FOR SVI1 (LEFT) & SVI2 (RIGHT) ................................................................... 21 

 

Tables 

TABLE 1-1: EXISTING FILTER DESIGN CRITERIA ......................................................................................... 3 

TABLE 2-1: TURBIDITY DATA SUMMARY FOR FILTERED, RAW, SETTLED AND TREATED WATER 

(JANUARY 2015 AND NOVEMBER 2019) ........................................................................................................ 5 

TABLE 2-2: WSAA GOOD PRACTICE GUIDELINE NON-CONFORMANCES .............................................. 12 

TABLE 3-1: OBSERVED CHEMICAL DOSE RATES ...................................................................................... 15 

TABLE 3-2: FILTER BACKWASH SEQUENCE (MANUALLY INITIATED) ..................................................... 15 

TABLE 3-3: FILTER MEDIA SAMPLE TYPES AND DEPTHS ........................................................................ 19 

TABLE 3-4: FILTER MEDIA SIZING RESULTS .............................................................................................. 22 

TABLE A-5-1: WSAA GOOD PRACTICE GUIDE CHECKLIST FOR FILTRATION ........................................ 26 

 

Appendices 

APPENDIX A: WSAA GOOD PRACTICE GUIDE CHECKLIST 

APPENDIX B: FILTER MEDIA ANALYSIS RESULTS 



 

 

 

Baradine WTP 

Filter Inspection Page 1 

1 Background 

1.1 Project Scope 

NSW Health has engaged Hunter H2O to deliver a range of drinking water quality and fluoridation 
improvements for Warrumbungle Shire Council (WSC).  

The filter inspection at Baradine Water Treatment Plant (WTP) was included as a deliverable for this project 
by an approved variation.   

This inspection report provides an overall assessment of filter health and examines any likely causes of 
water quality issues.  

The data reviewed and assessed in this report includes: 

1. Chemical dose rates and conditions 

2. Filtration rate 

3. Filter outlet control 

4. Air scour rates, duration and distribution 

5. Filter backwash triggers 

6. Backwash rates, duration and distribution 

7. Filter headloss accumulation rate 

8. Filter ripening period 

9. Visual filter backwash observation 

10. Backwash water turbidity profiling 

11. Filter media height and configuration, including backwash water trough level 

12. Filter media loss 

13. Filter media condition including sludge analysis, visual inspection and sizing analysis 

14. WSAA Good Practice Guide checklist for filtration.  

1.2 Plant Overview   

Baradine WTP is a 1 ML/d conventional water treatment plant which services the nearby township and 
surrounding properties.  

The plant’s process treatment train can be listed: 

▪ Raw water pumping from bore adjacent to WTP 
▪ Aeration for soluble iron and limited manganese oxidation 
▪ pH correction using soda ash 
▪ Coagulation with aluminium chlorohydrate (ACH) and rapid mixing 
▪ Flocculation with flocculation aid polymer (LT20) 
▪ Sedimentation using a circular upflow clarifier 
▪ Filtration using one dual media open gravity filter 
▪ Disinfection using chlorine gas 
▪ Fluoridation using sodium fluoride 
▪ Clear water tank and pumping to Baradine reservoir.  

Washwater produced from filter backwashing is directed to the sludge lagoons. Two sludge lagoons exist 
on-site, with only one operational while the other remains offline. The sludge lagoons are alternated 
approximately every six months.  

A schematic demonstrating Baradine WTPs physical and chemical processes are shown in Figure 1-1.  

  



 

 

 

Baradine WTP 

Filter Inspection Page 2 

 

Figure 1-1: Baradine Water Supply System (AECOM, 2014) 

Note: WSC to confirm bypass arrangement exists as shown above. 

 



 

 

 

Baradine WTP 

Filter Inspection Page 3 

1.3 Existing Filter Design 

Table 1-1 presents the known elements of the existing filter configuration. Data is sourced from the WTP 
O&M manual unless otherwise noted. 

Table 1-1: Existing Filter Design Criteria 

Design Criteria Units Value Comment 

DESIGN FLOW CRITERIA    

Plant Maximum Design 
Flowrate 

L/s 19 Based upon design flowrate of 
1.5 ML/d over 22.5 hours of runtime.  

Plant Operating Flowrate  L/s 13 Typical flowrate indicated by site 
operator.  

Plant Flowrate During 
Backwash 

L/s 0 Plant is taken offline when the filter is 
backwashed. 

FILTER DESIGN    

Number of Filters  1  

Number of Filter Cells per Filter  1  

Diameter (single filter) m 3  

Filter Area (single filter) m2 7.1 Cross sectional area of filter.  

Lateral Design    

Type Plenum floor with long stem filter nozzles 

Filter Nozzle Density nozzles/m2 64 ~64 nozzles per filter area. 

Nozzles per filter No. 460  

Maximum Filtration Rate    

Maximum Filtration Rate m/h 9.7 At max flowrate of 19 L/s. 

Operating Filtration Rate  m/h 6.6 At typical flowrate of ~13 L/s. 

Unit Filter Run Volume (UFRV) 
– continuous operation 

ML in 22 h 1.55 Operating for 22 h/d at design 
flowrate of 19 L/s, and is 
backwashed everyday 

FILTER MEDIA 
CONFIGURATION 

   

Filter Coal   The media and support layers listed 
here are those specified within the 
operational manual, but the 
configuration could not be verified on 
site due to excessive manganese build 
up on the media. 

Depth mm 1000 ~495mm of Filter Coal measured on 
site with lots of media found in lagoons 
which had been washed out of the 
filter. 

Effective Size mm 1.25 -1.35  

L/d ratio - 769  

Filter Sand    

Depth mm 200  

Effective Size mm 0.6 – 0.7  

L/d ratio - 307 Fine sand. 



 

 

 

Baradine WTP 

Filter Inspection Page 4 

Design Criteria Units Value Comment 

Design Combined L/d (coal and 
sand) 

- 1077 Typically target >1250. Includes coal 
and fine sand.  

Actual Combined L/d (coal and 
sand) 

- ~688 Significant loss of filter coal observed 

Supporting Sand    

Depth mm 100  

Size Range (coarse sand) mm 1 - 2  

Supporting Gravel    

Depth mm 75, 75, 75 Three layers of supporting gravel; fine, 
medium and large, respectively.   

Size Range mm 1.5 – 3.0, 

3.0 – 6.0, 

6.0 – 12.0 

Three graded layers of gravel 

WASHOUT LAUNDER    

Design Media Distance from 
Launder 

mm 210  

Actual Media Distance from 
Launder 

mm ~1020 Measured during site inspection. 

No. of Launders per Filter No. 1 One V shaped launder 

Launder Dimensions    

Length mm 2380 Length of each launder arm 

Width mm 300  

Depth mm 450  

Total launder volume m3 ~0.70 Included two V arms and the central 
outlet section 

 

Overall, the filtration rate is considered acceptable due to the original design being based on typical filtration 
rates (<10 m/h) at the maximum design flowrate. Typically, the industry standard L/d ratio requirement is 
>1250 however the typical design filtration rate is also 8-10 m/h. The Baradine filters are treating ground 
water (low turbidity) and are only operating typically around 6.6 m/h, therefore the original design L/d ratio 
is considered reasonable. Although filtration performance may suffer at maximum instantaneous rates 
which occurs each summer. 

However, whilst on site a significant amount of filter media was missing and was observed to have been 
washed out of the filter due to the incorrect placement of the draindown level float switch (which was 
rectified whilst onsite). This had caused filter coal to be washed into the sludge lagoons. The missing filter 
media has therefore resulted in an inadequate L/d ratio of approximately ~688. This is likely impacting 
filtered water quality.  

It is also however advised that individual filtered water online monitoring is installed and then the data is 
examined to confirm if the original design L/d ratio is adequate given at times the plant is operated at the 
full design instantaneous flowrate. Another issue with filters with low L/d ratios is the lowered solids holding 
capacity, which results in the filters requiring more frequent backwashes. 

The Filter structure is made of GRP or FRP and is currently 19 years old (installed in 2001). GRP tanks 
typically have a design life of 25 years. Therefore, the filter is approaching its expected end of design life. 

 

 



 

 

 

Baradine WTP 

Filter Inspection Page 5 

2 Filter Operational Data Review 

2.1 Data 

Historical operational data for Baradine WTP has been provided for the period between January 2015 and 
November 2019. Operational data was available only as daily WTP grab sample monitoring data. There 
are no online water quality analysers at Baradine WTP and therefore no SCADA trends were available to 
analyse. Hunter H2O recommends that online water quality monitoring is considered. This is being 
assessed through a different Safe and Secure Water Program funded project however as part of a wider 
council scheme. 

Daily grab sample monitoring data included the following:  

▪ Raw water turbidity and pH 
▪ Aerated pH 
▪ Settled water turbidity and pH 
▪ Treated water turbidity, free chlorine and pH. 

The provided grab sample monitoring data has numerous gaps for individual parameters, including:  

▪ Raw water turbidity is only recorded between September 2019 and November 2019 
▪ Settled water turbidity is only recorded between October 2019 and November 2019. 

Treated water turbidity is the only parameter that remains consistent for the entire January 2015 to 
November 2019 period.   

2.2 Data Assessment Summary 